
WALL PLATE x1

FRONT PLATE x1

SWIVEL CONNECTOR x1

A

B

C

D

E

F

H

I

J

K

1

2

3

L

3501G MUST BE FITTED BY A PROFESSIONAL

x2

8X16 coach bolt

M6 Lock nut

Plastic endcap

6

x1

x1

x1

G

M

N

O

P
x4

Φ10x28 Circular tube

x4

x2

Φ8x2 lron washer x5

Φ6 plastic washer x2

x1

x1

x1

x1

x1

Φ8 Nylon washer

M8 Nut x2

x2

x4

x4

M4x12mm screw

M5x12mm  screw

1

M8 Lock nut

M8x45mm  screw

M8x100mm screw

M6x48mm screw

B

A

Aluminum joint arm(1)

Aluminum joint arm(2)

M5.3x40mm Wall screw

WALL PLUG

Plastic cover



6

Parts H & J are locking nuts which require 2 tools to tighten. NOTE: Bolt will show through nut slightly.

Parts ‘G’  placed 
on top and bottom 
of part No.6


	页 1
	页 2



